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Weatherability Test Result of Waterproofing Materials Part21

Polyurethane Membrane:Outdoor Exposure Test Part2

Wakabayashi Hideyuki, Suzuki Hiroshi, Shimizu Ichiro

Matsumura Takashi, Takane Yoshimitsu, Tanaka Kyoji

2005

2002

3 7 X Y X Y 7

2005

2.

3.

3.1

1 2 3 4

HALS

A 1

JIS A 6021
A-1 A-4

B 2
B-1 B-2

C (JIS A 6021) C-1 C-2 C-3 C-4

D (JIS A 6021) D-1 D-2

3mm

0.2kg m2

3.2

3.3

300mm 300mm

3.4

2002 9

2005 10 1

3

3.5

BOSCH WhitePaint P-

80 0.2mm

B-2

3.6

JIS A 6021

4.

4.1.

( ) ( )

C-1 3.07 N/mm2 802 %
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(N/mm2) (%) (N/mm2) (%)

A-1 9.9 505 C-1 3.1 802

B-1 10.5 365 D-1 5.1 653

3

15

2006


